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1.The information mentioned in the above section is provided by Client
(Exclude Date of Sample Received and Date of Testing)

2.The following report content marks # is provide

d by Client.

Test Result :

Test Item

Test Method

Resuit

Scrub Resistance
(0.5% soapy water, Load:450g,3000cycle)

CNS 10757(1995) No exposed substrate

Note * This Test Report is an additional original report of TV-19-03157. Issued date : Aug. 29, 2019.

The required specification(s) offered in this test report is/are for reference only
The conformity judgment is at the Applicant's final verdict.

This document is issued by the Compang
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at :
the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contd
of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibilig/ is to its Client and this doct
exercising all their rights and obligations under the transaction documents. This document cannot be reprodu

alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders ma:

---000- - -

Signed fbr and on behalf of

SGS|Taiwan Ltd.

subject to its General Conditions of Service printed overleaf, available on request or accecs,sg)le gat http://www.sgs.com/en/Terms-and-Conditions.aspx
-and- - Att

1ditions/Terms-e-Document.aspx, Attention is drawn to

néd hereon reflects the Company’s findings at the time
nt does not exonerate parties to a transaction from

ced except in full, without pri

shown in this test report refer only to the sample(s) tested.

SGS Taiwan Lid.
S B BRAH G A R G

No. 9, 14th Rd. Taichung Industrial Park, Taichung 40755, Taiwan /40755 &

rwritten approval of the Company. Any unauthorized

y be prosecuted to the fullestexfent of the law. Unless otherwise stated the results

TWC 1550637
PR EFLERE14%95

WWW.SgS.com. 1w

. TAF

_chou
ann-

t (886-4) 2359-1515 f (886-4) 2359-2557
' 29

Meamhber of SRS Rrniun

noon
i



